

Farabaugh Engineering and Testing Inc.

Project No. T176-08

Report Date: May 5, 2008

Total Pages (inclusive): 18

ASTM E1592 STANDARD TEST METHOD FOR STRUCTURAL PERFORMANCE OF SHEET METAL ROOF AND SIDING SYSTEMS BY UNIFORM STATIC AIR PRESSURE DIFFERENCE

R-36 ROOF PANEL

36" WIDE X 22 GA

FOR

PETERSEN ALUMINUM CORP. 1005 TONNE RD. ELK GROVE VILLAGE, IL 60007

> DANIEL G. FARABAUGH, P.E. 255 Saunders Station Rd. Trafford, PA 15085 (412) 373-9238

Report Prepared By:

Patrick J. Farabaugh, Pf

Reviewed and Approved By

Daniel G. Farabaugh, PE

TEXAS DEPARTMENT











401 Wide Drive, McKeesport, PA 15135

(412) 751-4001 FAX (412) 751-4003

WWW.FETLABS.COM

10X

3

Project No. T176-08

ASTM E1592-01 STANDARD TEST METHOD FOR STRUCTURAL PERFORMANCE OF SHEET METAL ROOF AND SIDING SYSTEMS BY UNIFORM STATIC AIR PRESSURE DIFFERENCE

Purpose

This test method covers the evaluation of the structural performance of Sheet Metal Panels and Anchor to Panel Attachments for roof or siding systems under uniform static air pressure difference.

Test Dates

4/23/08 to 5/2/08

Test Specimen

Manufacturer: Petersen Aluminum Corp. 1005 Tonne Rd. Elk Grove Village, IL 60007

Panel: R-36 Roof Panel, 36" wide (coverage), 22 ga steel

Panel Length: as shown

Testing Apparatus

A vacuum test chamber was used with two static pressure taps located at diagonally opposite corners. A controlled blower provided a vacuum to uniformly load the specimen mock-up. Calibrated manometers were used to measure the pressure at each pressure tap. The uniform load pressure test was performed in the negative direction to monitor wind uplift on the panel specimen mock-up. Calibrated deflectometers were attached to monitor panel deformation as shown.

Project No. T176-08

Installation

- The panels were installed on to 16 ga supports with #12-14 X 1" self drill fasteners w/ 0.55" dia. seal washer head spaced as shown on the attached detail drawings. Panel sidejoints were overlapping using #12-14 X 3/4" self drill lap fasteners w/ 0.55" dia. seal washer head located at 12" oc.
- Plastic (4 mil thick) was employed loosely between the panels and subgirts and in the side joints to create a vacuum seal.

Procedure

- The specimen was checked for proper adjustment and all vents closed in the pressure measuring lines.
- The required deflection measuring apparatus' were installed at their specified locations.
- A nominal initial pressure was applied equal to at least four times but not more than ten times the dead weight of the specimen. This nominal pressure was used as the reference zero and initial deflection readings were recorded.
- At each load increment, pressure was maintained for a period of not less than 60 seconds and until the deflection gages indicated no further increase in deflections.
- Successive increments were achieved as above until failure or ultimate load was reached.

The test was conducted according to the procedure in ASTM E1592-01 and as noted herein. In our opinion the tape and plastic had no influence on the results of the test.

TEST #1

	TEST DATA FOR R-36 PANEL 22 GA (SPECIMEN A)							3 SPANS @ 5 '-0" oc			
	DEFLEC	TION DIA	AL READ	INGS	(INCHES)						
LOAD (PSF)	D-1	D-2	D-3	D-4	D-5	D-6	D-7	D-8	REMARKS		
1.5	0	0	0	0	0	0	0	0	PANEL WT.		
11.9	0.065	0.13	0.048	0.103	0.005	0.017	0.01	0.029	*		
1.5	0.002	-0.006	0.004	-0.007	0.001	0.002	-0.002	0.002	PANEL WT.		
27.6	0.162	0.315	0.148	0.295	0.021	0.049	0.03	0.074			
1.5	0.019	0.008	0	0.007	0	0.002	-0.002	0.001	PANEL WT.		
43.2	0.286	0.561	0.251	0.515	0.042	0.084	0.057	0.129	1		
1.5	0.022	0.017	0.007	0.019	0.007	0.009	-0.001	0.005	PANEL WT.		
58.8	0.387	0.801	0.378	0.771	0.077	0.129	0.079	0.186			
1.5	0.048	0.05	0.031	0.045	0.018	0.025	0	0.006	PANEL WT.		
74.4	0.535	1.059	0.517	1.026	0.125	0.19	0.11	0.243			
1.5	0.071	0.083	0.048	0.087	0.043	0.056	0.003	0.008	PANEL WT.		
90.0	0.687	1.299	0.669	1.276	0.18	0.259	0.138	0.296			
1.5	0.125	0.141	0.1	0.145	0.077	0.098	0.006	0.013	PANEL WT.		
105.6	0.871	1.572	0.86	1.537	0.244	0.333	0.174	0.353			
1.5	0.179	0.2	0.168	0.229	0.132	0.151	0.014	0.023	PANEL WT.		

RESULTS:

MAXIMUM TEST LOAD (HELD FOR 1 MIN.) = 105.6 PSF

MAXIMUM TEST LOAD (FAILURE) = 108.1 PSF (SUPPORT FASTENER PULLOUT)

TEST #2

	TEST DATA FOR R-36 PANEL 22 GA (SPECIMEN B) 5 SPANS @ 2 '-0" oc									
	DEFLEC	CTION DIA	L READ	INGS	(INCHES)					
LOAD (PSF)	D-1	D-2	D-3	D-4	D-5	D-6	D-7	D-8	REMARKS	
1.5	0	0	0	0	0	0	0	0	PANEL WT.	
27.6	0.036	0.066	0.029	0.079	0.004	0.025	0.011	0.022		
1.5	0.011	-0.014	-0.002	-0.003	0.001	0.004	0.009	0	PANEL WT.	
53.6	0.062	0.143	0.063	0.151	0.005	0.037	0.012	0.06		
1.5	0.008	-0.004	0.008	0.008	0.003	0.004	0.005	-0.011	PANEL WT.	
79.6	0.102	0.225	0.104	0.22	0.006	0.075	0.014	0.092		-
1.5	0.025	0.004	0.011	0.01	0.005	0.005	0.003	0	PANEL WT.	
105.6	0.141	0.303	0.139	0.295	0.007	0.099	0.03	0.126		
1.5	0.027	0.009	0.018	0.019	0.001	0.004	0.007	-0.001	PANEL WT.	
131.6	0.164	0.365	0.169	0.364	0.01	0.132	0.043	0.158		
1.5	0.025	0.016	0.025	0.022	0.001	0.014	0.01	0.006	PANEL WT.	
157.7	0.207	0.436	0.208	0.429	0.022	0.162	0.05	0.187		
1.5	0.04	0.035	0.031	0.035	0.003	0.022	0.005	0.005	PANEL WT.	
183.7	0.26	0.514	0.247	0.496	0.042	0.206	0.06	0.219		
1.5	0.047	0.055	0.035	0.059	0.005	0.044	0.015	0.017	PANEL WT.	
209.7	0.298	0.582	0.296	0.557	0.058	0.247	0.079	0.258		
1.5	0.057	0.074	0.059	0.076	0.005	0.069	0.02	0.027	PANEL WT.	
235.7	0.328	0.642	0.339	0.625	0.07	0.295	0.108	0.292		
1.5	0.075	0.095	0.065	0.102	0.019	0.092	0.03	0.034	PANEL WT.	

RESULTS:

MAXIMUM TEST LOAD (HELD FOR 1 MIN.) = 308.3 PSF

MAXIMUM TEST LOAD (FAILURE) = 309.3 PSF (SUPPORT FASTENER PULLOUT)